—., EfFE4 (Bushing assemblies)
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—. ERBE (Bushing assemblies)

5 5 5 5 .
,;To-ig Parﬁ':s?l\lo. Ref .iﬁﬁuo B Description Nﬁzr
1 [131103007 $6 B A sleeve 1
2 131103006 210297 PR S T & sleeve 1
3 120103020 250141 AR sleeve 2
4 130103017 250146 AR A sleeve 1
5 130103062 251003 HATE sleeve 1
6 130103035 250147 T B e S 1 sleeve 1
7 (30103038 250136 M5 2 il 2 sleeve 1
8 120622019 MUES) plug 1
9 30122039 MES) plug 1
10 [20103014 S il S B A bushing 3
11 [30103021 250135 EX ARl =t plug 1
12 30103010 T HIEFE bushing 1
13 (30103019 PEH T B bushing 1
14 130221016 255020 iy pipe 1
15 [P03005 f 4X8 pin 1
18 (30122023 MUES] plug 1
19 (30103042 AL HHT G B 1
20 130103037 0B 2
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« E5EERH (Frame asse
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=, FE4HE (Frame assemblies)
Fe = SEMHS . B
:l:5 Parﬁ':s?l\lo. Ref .?a{i-.ql\lo BHR Description Nﬁber
1 [30122006 MiES) plug 4
2 121022007 206590 k=) plug 1
3 [21012018 JH 3 washer 1
4 (30122008 MUES] plug 3
5 |P01001 AYA5 X 13 pin 2
6 [30123028 JK-8569-043571 5 1
7 |H01001 240001 e lio) ring 3
8 (30112001 255002 JEIH filter 3
9 |301s30001  [250117 WL HRET shoulder pin 4
10 130112002 250049 ER cover 1
11 [207S11007  |7017 B2ATM4X7. 5 screw 2
12 10126021 PR pin 2
13 130111001 206590 TH AR 0il level gauge 1
14 (30137001 250233 HLI sticker 1
15 |R03001 210679 5T 2.5X4 pin 2
16 |[W02003 HPE 10 washer 4
17 |S05001 B2AT M10X27.5 screw 4
18 1001001 0% g 15X2.65 o ring 1
19 [301s11024 1P S IR ET screw 3
20 |L02001 7084 BEAT M4 X8 screw 5
21 (30101005 250003 T4 top cover (right) 1
22 (30122003 250004 B Sy gasket 1
23 [30122002 250020 T A gasket 1
24 (30101004 250069 AR top cover plate (left) 1
(30101162) AR (23818 1
2317
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\ S (Cover assemblies)
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[l
-

EE4 (Cover assemblies)

Fe = SEMHS . B
:]:N:.T Parﬁ':s?l\lo. Ref .iﬁﬁuo B Description Nﬁber
1 [s04060 7021 HEETM4 X 10 screw 5
2 1303600 b (W) arm cover (top) 1
3 [30122012 i plug 1
4 120711055 AR 55 0il Sight Window 1
5 121022003 JH B o ring 1
6 (31022010 b T The head gasket 1
7 120711212 R ZE 28, 6 1
8 1207s11011 PEET M4 X6.5 1
9 [31122001 MLk 7 56 25 3k o ring 1
10 13837002 s A plug 1
11 [10122003 ) plug 1
12 (303795 B A #E (B8 arm _cover (rear) 1
13 [301S30002  |7089 Jr A 55 RET screw 1
14 (31012042 1 5 2 B AR glass plate 1
15 (31012029 E shield 1
16 (30111003 250257 L eve guard 1
17 |[W01002 202875 [ sticker 2
18 [S01006 7009 B2ETM3x4. 5 screw 2
19 (20131063 P R sticker 1
20 [W03001 210307 P L [E] washer 2
21 [301S20001 IRET screw 1
22 131012012 OIS A threan takeup cover 1
23 [W02004 303335 H[E6 sticker 1
24 [S01060 7052 EIRET screw 2
25 [300951 HI iR 4E & screw 1
26 120722002 PUES) 1
27 (3011209600 Jn v B [ AR A A 3111202000 1
28 [W03002 H 2
29 [S04010 7017 B24TM4 screw 2
30 [30127001 250051 IS5 flat spring 1
31 (30101110 HI T 1HR arm_cover 1
32 (31126002 250014 Bl =288 T pin 1
33 (30128002 201191 L ] spring 3
34 |S01007 7023 B24TM4x13. 5 screw 2
35 (30101063 HI E2 4% 5 )5 bracket 1
36_|S10006 4539 B2ETM5x6 screw 2
37 1301520002  [250013 HI 254% & FRIRET screw 1
38 [30122015 HI =5 7 = cushion 2
39 [S04019 PEETM4x12 4
40 [S10005 BRETM 2
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S (Cloth plate assemblies)
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U, 4EEERH (Cloth plate assemblies)

Fe = SEMHS . B
:]:N:.T Parﬁ':s?l\lo. Ref .?a{i-.ql\lo B Description Nﬁber
1 [207S11008  [7021 EET M4 X 12 screw 8
2 1300137 250074-ASD| A5k 6 5 (BT bed cover (right) 1
3 130115001 250071-91 |3ER cover 1
4 (300953 250052-BSD| 4k i (BT bed cover (left) 1
5 1s02003 7043 W2E] M4 X6 screw 1
6 1301520004 ) 55 £ o B ET screw 1
7 130128002 201191 L P spring 2
8 [207S11007 7020 BEET M4X7.5 screw 1
9 [s10001 IZETM3X4 screw 2
10 301520005 Y 2AT pin 1
11 (30101112 i 56 & 5 cover 1
12 (30101111 i 55 side cover 1
13 [300952 ) 76 2HAH (MR side coverassy 1
14 [S04010 7017 IEETMA screw 1
15 31127001 o i flat spring 1
16 [30122015 A 2 Jj = #cushion cushion 1
17 (30112095 ) i K flat spring 1
18 [S01005 BEET M4 X 10 1
19 |N01001 2 REM4 1
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B, THHEREE (Hook shaft assemblies)
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A, THHERHE (Hook shaft assemblies)

= = % = . . =
F-i;-o.:.,_ Paﬁ_l:s?l\lo. Ref.’l;——iT:Ft-.gl\lo AR Description Nlﬁir
1 (400068 250501B-91| & %k crankshaft assy 1
2 1400060 2505009-92 | iZEAT2H 44 connection assy 1
3 1201820015  |7015 #24T M3.5X13 screw 4
4 (30104002 252008 T 2l i A crank 1
5 1505002 4534 B24T M6X0.75X15.2 |screw 1
6 [207S14003 4545 BEET M3 X4 screw 1
7 (30103004 250506 P e joint 1
8 [S12003 4555 BEET M6X7 screw 4
9 |S10029 4547 BT M6 X0. 75X 5 screw 8
10 13012400300  [250508-91 |y 4t 2k bearing 1
11 130103006 250508 HahE bushing 1
12 (30103008 250543 IR AT bushing 1
13 13012400400 MUESEHPES bearing 1
14 [3112500100 [250511-1 | FHh[E 044 gear (lower) 1
15 (30125005 250504-91 |/MNFEI A EE2 bearing 1
16 [B01003 4019 & 63047 screw 1
17 [301S11004 14020 Et X screw 1
18 [W02001 202286 M5 g washer 1
19 (30108001 250514 A K 4 P cover 1
20 1207511007 [7019 BEET M4X7.8 screw 2
21 [31102001 250507 IV shaft 1
22 1001001 206837 O%I[E 15X 2. 65 o ring 1
23 (30135021 206050C |l timing belt 1
24 130126001 250525 1 7 4 adjusting bar 1
25 (30109001 201074 Et X guide 1
26 [S10029 PEETM6 X 5 joint 2
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75, FHHERE (Main shaft assemblies)

F3 = & = _ =
:l:5 Parﬁ':s?l\lo. Ref .?:i-.ql\lo BHR Description Nﬁber
1 [31104002 250526892 &4 HiA% motion assy 1
2 [S10004 4592 BEET M8 X 1X 12 screw 1
3 |S01011 7028 1247 M5X 10 screw 2
4 [S08001 BEAT M6X0.75X3.5 1
5 |S11001 7152 BZET M6X0.75X6 screw 1
6 |B01005 MK 62037 bushing 2
7 1400065 250517A | F Hip% crankshaft 1
8 1400061 253500-92 |iZEAT4H 4 connection assy 1
9 1201520015  |7021 H AT iR 22 screw 4
10 130104006 253501A  |&4F Al crank assy 1
11 [S05002 4534 B24T M6X0.75X15.2 |screw 1
12 [30103004 250506 BHE joint 1
13 [S12003 4555 I2AT M6X0. 75X 7 screw 3
14 [S10029 4547 BEET M6X0.75X5 screw 9
15 (30109003 250524 P AT R balance weight 1
16 [S10002 4514 B2ET M5 X5 screw 2
17 13012400400 |250529-91 |[jid) ik bushing 1
18 130103107 250529 e (55) ARG 4) [bushing 1
19 130125002 250521 Al AR gear (upper) 1
20 [30103107 250528 e (58) BRI 4) [bushing 1
21 [3012400400 [250529-91 |y k& bearing 1
23 (30202004 JE shaft 1
24 (31035002 Fit pulley 1
25 [S12001 4556 R S EREE] M6 X8 |screw 1
26 [S10009 4541 I24] M6X8 screw 1
27 1301510004 BT AT B A A AT 1
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+ . $H#FERE (Needle bar assemblies)
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+ . $#FER{E (Needle bar assemblies)

= = 2% = . .

}?I:If Palfcl:si\lo. Re?.ii{ii\lo AR Description Nﬁl%r
1 (30102008 25100091 |&H#T needle bar 1
2 130102009 206061 EiEElk needle bar pin 1
3 [301S11005  |5325 EF ALK IR ET screw 1
4 130105005 206052 EL A EAT link/needle bar drive 1
5 130128006 205097 BT AT Bl 2 ] washer 1
6 |B0O7001 240098 AR 8X 12X 12 needle bearing 1
7 130102010 251010A  [JEATHh eccentric pin 1
8 (30109004 206063 (ARARIEEEN block 1
9 130109005 206062 LS guide block/needle bar 1
10 [S01002 7082 BEET M4X6.5 screw 1
11 [S04019 7021 HEAT M4 X 12 screw 2
12 (30127003 251009 EHiE spring 1
13 (30123002 179040-05 | EE4 felt 1
15 130123014 202176 H 28 0il wick 1
16 130122018 240123 By R cushion rubber 1
17 [207S11007 _ |7019 BEET M4X7.8 screw 2
18 (30109006 251007 AR bracket 1
19 [207S11007 7019 BEET M4X7.8 screw 1
20 (30112009 206524 W EFE 0oil wick retainer 1
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J\. 3PEHERE (Needle guard assemblies)
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J\. IPEERH (Needle guard assemblies)

S = BEHE .

:l:5 Parﬁ':s?l\lo. Ref .?a{i-.ql\lo BHR Description Nﬁzr
1 [B01001 A& 60047 bearing 1
2 1510028 4539 B2ET M5 X6 screw * 2
3 (400062 255501-92 |ZEF2HA4 connection assy 1
4 [S22007 7015 B2 SM11/64X40 screw 2
5 [301S11024 7082 1P P IRET screw 1
6 130104007 306093 el R crank 1
7 [301S12001  |5084 Hi AR IS T screw 2
8 130126003 205495 A5 pin 1
9 130102011 251518 P Bl shaft 1
10 30123001 206748 L felt 3
11 [20523005 202176 Tk 0il wick 1
12 130128008 240102 Pl washer 1
13 |H05001 205061 418 10 ring 1
14 130122019 2040524 [yliE 0il seal 1
15 130104009 251519 e 2 lever assy 1
16 1S05003 4500 BEETM5 X 10 screw 1
17 |W02001 303067 M5 R washer 1
18 [S01002 7017 BEET MAX6.5 screw 1
19 (30117002 257551B a4ty needle guard (rear) 1
20 [30117003 257553 kAR needle guard (front) 1
21 [S01012 7031 BEET M2, 5% 4 screw 1
22 1001001 0% [E 15X 2. 65 oring 1
23 130110002 251517 TN eccentric 1
24 (30122017 plEED2 i Rl 0il seal 2
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. TEEREE ( Looper assemblies)
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4 E{%E ( Looper assemblies)

1R
= = % = . . =
,;To-t; Paﬁ_l:s?l\lo. Ref .;:i{?t—.gl\lo L Description Numir
1 [3011700900 |257550-91 [Z54t4A looper 1
2 130104012 252007 A looper holder assy 1
3 1301520038  |7019 [P A S [T BEETMA X 7 [screw 1
4 1S05004 4501 BZET M5X14 screw 1
5 [W02001 303067 M5 gL sring washer 1
6 [S01014 7085 #24] M6X0.75X9.6 |screw 1
7 120622019 MUED) oil seal 1
8 (30102014 252006 T AL A shaft 1
9 (30110005 252000 e Y2 eccentric assy 1
10 [S10006 4539 I2ET M5X6 screw 1
11 [400063 252001-92 |3ZEAT4H 44 connection assy 1
12 |S22007 7015 W2E] SM11/64X40 screw 2
13 [31109001 252010 “EETE O AR balance weight 1
14 [S01009 7011 #245T M3X7.5 screw 2
15 (30104010 252002 AR crank 1
16 [30128008 240102 P20 i 2R ] washer 1
17 (30102013 179399-05 |3 AT %l pin 1
18 130128032 240062 £ Y5 washer 1
19 IN01004 4805 BEBE M5 nut 1
20 (30102015 252003 FEEhEL K block pin 1
21 (30128010 208028 H g washer 1
22 130108002 208029 P Lo 24 [ collar 1
23 [301S12001  |5084 AR LT screw 1
24 [NO1001 4802 B2 EF M4 nut 2
25 (30102012 252004 LR shaft 1
26 |[HO5001 205061 £ilE 10 ring 1
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F R ER{4 (Feed dog holder assemblies)
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+. FZEERHE (Feed dog holder assemblies)
= = % = . . =
,;To-t; Paﬁ_l:s?l\lo. Ref .;:i{?t—.gl\lo L Description Nlﬁir
1 [3011400700 |257259-16F|Z&)i%AG 4 A main feed dog assembly 1
3011400200 |23GBLEH
3011400300 |23BBL%E
2 130114001 356, 364k main feed dog 1
3 [301S30003  |5590 FEBIEAN A WRET screw 2
4 1400066 252500-91 |ZE&hikAn F 2L H A4 main feed bar assembly 1
5 130114002 356, 364FEshF differntial feed dog 1
6 120123021 202175 T2k 0il wick 1
7 130103022 2041297 | EH bushing 1
8 [S10006 4539 IZ%T M5X6 screw 3
9 130102016 204128A A 0o %l eccentric pin 1
10 [301S12001  |5084 AP 2 T screw 1
11 130109008 205857 MEREN block/feed bar guide 1
12 130128011 204439A {10 H washer 1
13 [301S17002  |5317 PO B REET screw 1
14 [30109009 252504 FHRPE guide (right) 1
15 130103031 206571 EEh B bushing 1
16 130109010 252507 A PERR guide (left) 1
30109025 2391 Je AR 1
17 [L02003 7019 B M4 X T screw 2
18 130122020 206133 R ES) oilshield 2
19 (30109011 252509 3 PR cover 1
20 (30109012 252508 Fitk guide (lower) 1
30109026 23014 PR 1
21 |S01005 7020 BEET M4X10 screw 2
22 |B07002 206128 B 12X15X10 needle bearing 1
23 (30109013 252519 RPN block 1
24 (30108003 252520 AR 30108083 23GBALA! 1
25 (30104013 206562 FEENIEAG U link/main feed 1
30104049 23417 ZEEIEA 2 1
26 |BO7003 206125 Tk 17X21X10 needle bearing 1
B07043 23HL7H Ik 18X 22X 10 1
27 (30103023 252521 i o i K S eccentric 1
30103087 23014 Al U B 7 S 1
28 (30103024 252522 IEAT T AR regulator 1
29 (3010306500 [252523-91 |iEi s eccentric retainer 1
3010308900 |23HL1%Y A 1
30 [301S30004 252516 1T A EET screw 1
31 30128012 240125 T I 4 #] spring 5
32 (30103026 252525 HEE spacer 1
33 [301S16001  |252543 VAR nut 1
34 [S10002 4514 B2ET M5 X5 screw 1
35 [301S30005  |206120 FHRREET screw 1
36 (30103027 206119 TR F B 30103045-23GB 1
37 130109014 206563 JITRIEREN 30109075-23GB 1
38 (30128013 200098 £ washer 2
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39 (201516003 NO3 #ZE} nut 2
40 301530006 |206123 2B A BRNEET screw 1
41 (30103028 206566 EHERE bushing 1
42 [30129001 206565 pANBEE]S) ring 1
43 130105010 206564 72 HIEATIERT 30113043—-23GBL 1
44 130109015 251520 FEEPAIR bracket 1
45 1207811007 |7019 BEET MAXT.8 screw 3
46 30102017 252526 AN AR il pin 1

30126016 234171 AN R il 1
47 130127004 240122 AN AR spring 1

30127026 235174 AN D 1
48 1001004 206366 OfURE 4X1.8 o ring 1
49 130128032 204585 H g washer 1

12928008 23417 HJE 1
50 |H05002 200555 £l 3 ring 1
51 130103029 206569 ZHNEM R E pin 1
52 |S12005 4546 BEET M4 X4 screw 1
53 (3010401500 |252527-91 |Z &% 54 crank 1
54 1301801012  [7031 PEET M2.5X4 screw 1
55 (30102018 252510 FET shaft 1
56 |S10002 4514 B24] M5X5 screw 1
57 (30123008 207925 MR AT Sl fL B B felt 2
58 (30103030 240119 LR spacer 1
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+—. ETZERHE (Differential assemblies)

T RRIAAHEATRE A F B A SO 21
22




+—. EZHEE (Differential assemblies)
= = % = . . =
F-i;-o.:.,_ Paﬁ_l:s?l\lo. Ref.’l;——iT:Ft-.gl\lo L Description Num:r
1 [30103032 252531 HE block 1
2 130109016 252532 Eb X guide/block 1
3 (30105012 252533 T lever 1
4 [S05005 4531 BEET M5 X 12 screw 1
5 [301520006  [5316 AR AT screw 1
6 (30108004 240271 EElic] ring 1
7 1301S11007  [35827 24 4T screw 1
8 [301520001 7066 P B e (] o R AT screw 1
9 30127005 252536 P spring 1
10 1001005 240129 O 7.5X1.8 o ring 1
11 (3011201100 |252539A91 [/-ARZH 44 bracket 1
12 [207S11007 7019 BEET M4X7.8 screw 3
13 (30122021 240162 3 plug 1
14 13011201300 [252664-91 [tk T4 lever assy 1
15 130112015 252538 TR scale plate 1
30112220 234171 AR 1
16 [207S11008  |7021 BEAT M4 X 12 screw 2
17 131103003 240124 WE spacer 2
18 120109005 210171 UEERIEEEN stopper 2
19 [301S11008 2905 BEET screw 2
20 [W01006 201185 g 4 washer 2
21 301516004  [210167 B2 ) nut 1
22 (301530007 |5486 PR ARET screw 1
23 (30128014 211301 g washer 1
24 (301511023 PAERET (B screw 1
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+=. EBIER (Presser form assemblies)
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+=. [EBIERLF (Presser form assemblies)
= = % = . . =
F-i;-o.:.,_ Paﬁ_l:s?l\lo. Ref.’l;——iT:Ft-.gl\lo L Description Nlﬁir

1 [310S30002 [253000-91 |1 L& 4T adjusting bar 1
2 (301816005 (253003 i KB nut 1
3 (30127006  |240252 A spring 1
4 130127008 240253 T iy /) e spring 1
5 130102020 253026 T 4l presser bar 1
6 (30104017 206139 ENEES presser bar clamp 1
7 (301S11009 BEETMA X 12 screw 1
8 13010901700 |253005-91 | G445 2H Atk guide 1
9 |S11025 7025 BEETMA X 20 screw 2
10 [S01006 7009 PEETM3 X 4. 5 screw 1
11 |3010206400 |263008-91 |34 & 4 lever 1
12 (30108006 192024 P4 B collar 1
13 [301S12001 (5084 H AR IR ET screw 1
14 (30112016 206157 FE AL Sk B link 1
15 [301S20007 (5386 WRET screw 2
16 (30127009 253010 ¥6 R spring 1
17 13018512001 (206156 Hi AR R AT collar 2
18 [30122023 UES] plug 1
19 [30104019  [206149 |34 )% Hi4RI bell crank(upper) 1
20 [301S11011 |5187 16 1 AR URET screw 1
21 (30212018 253027 & s il A i B link 1
22 1301S20008 |5184 AR IEAT screw 2
23 130104020 206148 &k BHAR T bell crank(lower) 1
24 1301S20013 [002022-4 |45 EHARTIE 224  |screw 1
25 (31002006 ¥4 R Fh shaft 1
26 31112022 T JH 3R T lever 1
27 1S01011 IEET screw 1
28 130112017 JK=8569-W11-14 & i = 1
29 [N01004 BEREM5 clamp 1
30 (31012110 K4-1148 & fEIFR A7 Ak link 1
31 [207S11007 W2ET screw 2
32 130119020 &) 1
33 130131018 Bk screw 1
34 1001006 240095 OFYPES8. 5% 1.8 0 ring 1
35 (3100201000 K4-11258 E184F20 4 |adjusting bar assembly 1
36 (30722004 JK-8670-11064% 7 %&£ |oil guard. 1
37 [30108005 253028 JK-8568-W11-2244 |finger guard 1
38 |301S11024 |7017 PEETMA X 8 2
39 131112027 W4-120 155 26 £ stator 1
40 120322018 O7#Y}#8.5%1.8 1
41 |310S20014 K4-1150FR A7 024 screw 1
42 [(S01016 W2ET M5 X 17 pulling plate 1
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+=. MEEER4 (Needle feeding assemblies)
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+=. PMEE Y (Needle feeding assemblies)

o o B8EHS
,;To-? Paﬁ.':s?l\lo. Ref. Part. No 4 o4 Description Nﬁzr
1 [30117005 257565 ME 4 spreader 1
2 130104022 254516 MR lever/assy 1
3 [S01005 7020 BEAET M4X 10 screw 1
4 1S01017 7022 BZET M4X14 screw 1
5 130102023 254508 12 5] il crankshaft 1
6 120108006 212039 MR Al 4 [ collar 1
7 |S10005 S071 P4 R B ATM3 X 3 screw 2
8 120123021 202176 T 0il wick 1
/ 1/ /
10 1001008 233020 0%U[E 9X1.8 o ring 1
11 130105013 254506 M ET PR A E AT crank 1
12 1S10029 4547 B2ET M6X0. 75X 5 screw 2
13 130126005 254507 UESAR eIk s block 1
14 130102024 254519 P 5% A shaft 1
15 [30128015 206180 FEA) I T il 24 P washer 1
16 |H05004 306671 P8 12 ring 1
17 130110007 254501A MRER L5 eccentric assy 1
18 |S10002 4514 BZE] M5 X5 screw 2
19 1400059 254511 MR EAT connection 1
20 (30104024 254503 MR35 7)) AR crank 1
21 [S05002 4534 BEET M6X 0. 75X 15. 2 |screw 1
22 130126006 254504 AT screw 1
23 (30128032 240062 HJE] washer 1
24 |N01004 4805 BEEE M5 nut 1
25 130128018 | washer 1
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+h. FEHEXEEIHE (Silicon oil delice assemblies)
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+h. FEHEEEIME (Silicon oil delice assemblies)

o o= S8EHS
F'i;::— Paﬁ.':s?l\lo. Ref. Part. No 4 o4 Description Nﬁzr
1 130101027 255013 NLUEH A H) 28 needle cooler (lower) 1
2 [S01027 7010 B2ET M3 X6 screw 2
3 130123012 255014 THAR felt 1
4 |W01001 303448 HIE 4 washer 1
5 [30121021 240117 D5X O TIHE tube 1
6 30127020 206115 HEEER bracket 1
7 [S01002 7019 I24T M4X6.5 screw 1
8 20123021 202175 TH 2 0il wick 1
9 (20429001 202199 WER#E (N clamp 2
10 {30101026 255015 R & silicone oil 1
reservoir (lower)
11 (30122026 255016 INERE cap 1
12 [S01005 7020 I24T M4X 10 screw 1
13 |30111070 207066-UD | BrEM& CBEED silicone oil 1
reservoir (upper)
14 130112040 207067-UD |fEuh & cap 1
15 |[P03008 206781 B 2X6 pin 2
16 (30123011 207068 L felt 1
17 [S16002 7009 1247 M3X4.5 screw 2
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+E. TZ%ERH (Thread loosing assemblies)
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+Hh. FLZ&EH (Thread loosing assemblies)
= = % = . . =
,;To-t; Paﬁ_l:s?l\lo. Ref .;:i{?t—.gl\lo BHR Description Nlﬁir
1 (31112008 253548 M At 55k 2 b thread guide 1
2 131013006 253505A | K-t 2kt thread take-up 1
3 |S05004 4501 IZETM5X14 screw 1
4 |W02001 303067 P washer 1
5 130101018 253504 I &% i lever 1
6 21322019 THEf plug 1
7 |301S12001 |5084 R AR IR AT screw 2
8 (30108008 240201 3ok 2% R by ring 1
9 (30128008 FE 20 ] washer 1
10 |31002001 253503 puns 2 IR D) shaft 1
11 {30128019 204107 #H washer 1
12 |W02002 201252 M4 24 B washer 1
13 |S05048 4527 IZETM4X10 screw 1
14 |311S05001 |7009 12%£TM3X6 screw 1
15 131013017 253507 — L2k thread guide 1
16 131412002 P = thread support 1
17 [S01027 BRET screw 2
18 (30128034 P washer 2
19 {131213001 RS thread guide 1
20 |206S30016 |7170 W2EET screw 1
21 |S01001 = [7018 24T M4XT screw 3
22 (31012045 U Y e 25 Jig thread tension brackeat 1
23 (31012018 SRS thread guide 1
24 130112029 253514 WE I 2 thread guide 1
25 (31013011 253515 TELRIR thread guide 1
26 13111203200 WE 3o 28 20 AtF thread guide 1
27 |131412001 AT 1
28 [207S11007 PEETMAX 7. 8 10
29 [(S10001 4535 I2ETM3x4 screw 3
30 (30113012 253545 AT It 2k i holder 1
31 30113013 234521 RS AN thread guide 3
32 (30112027 |253544  |wEyh & [ e thread guide 1
33 |W01001 303448 M4 AL washer 3
34 [S01006 7009 1257 M3x4.5 screw 2
35 [1311NS16002 i R B adjusting nut 1
36 [301S30055 LR IRET adjusting screw 1
37 (12927012 137109 e 2 5 spring 1
38 12928036 137108 Sk H thread retainer 2
39 (30112032 |253547 MEAF — HR o 26 thread guide 1
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+75. LM ERYE (Outside cam assemblies)
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+75. FTEM I (Outside cam assemblies)

F3 = & = _ =
:]:N:.T Parﬁ':s?l\lo. Ref .?:i-.ql\lo B Description Nﬁber
1 [30102063 EAES AL i bracket 1
2 |H03004 i1 12 shaft 1
3 |B04045 & 6001-7 bracket (17]#2) 1
4 |HO1011 FUH 98 14 14 [ ring 1
5 (30125004 INFESE TR screw 1
6 (30122100 MUES] screw 1
7 1S10029/S1200 I24T M6X0. 75X 5 ring &—4 1
8 (30135005 /NE S screw 1
9 |[S10007 W24T M5 X5 shaft 2
10 13010306300 AR AL i bracket 1
11 |S10002 BZET M5 X5 screw 2
12 |H01016 il 21 tension nut 1
13 [30103033 EERlES spring 1
14 130112231 FI 2k 28 thread guide 1
15 |B06034 Ik 6801RS thread guide (§]3) 1
16 130508001 EElic] screw 1
17 (30113045 ok screw 1
18 [S01001 BEET M4 X7 spring 1
19 [30113047 it shaft 1
20 (30213045 ok thread guide 1
21 [301S30055 TR RET thread guide 1
22 110128001 ERiE screw 1
23 (12928036 INJE LR ring 2
24 112927012 /NS 24 i ring 1
25 [1311NS16002 B R R wrench 1
261002003 BEET M4 X8 ring 1
27 130112230 FI 28 spring 1
28 130127062 .S 951 screw 1
29 1207511011 BEET thread guide 2
30 [207S11020 BEET M3 X4 thread guide 3
31 130112233 FT2% thread takeup 1
32 130313019 o ) screw 1
33 [30313020 ST CHD 1
34 [W03007 P 1
35 (301520020 25T 1
36 [20128031 EElic] 1
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++t. BB (Lubricatrion assemblies)
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++t. EHBE (Lubricatrion assemblies)

= = % = . . =
F-i;-o.:.,_ Paﬁ_l:s?l\lo. Ref.’l;——iT:Ft-.gl\lo L Description Nlﬁir
1 30121012 255003 iy 0il pipe 1
2 130123010 240136 JH B felt 1
3 130223023 AT [ 3 felt 1
4 [S10002 4514 B2ET M5 X5 screw 1
5 |/ / / / /
6 1301511024 1T R ET screw 1
7 [30127045 200136 [m] y R clamp 1
8 [S01004 255005 BEET M4X7.8 screw 1
9 [30127060 BRI R 1
10 30112186 THE [ e 48 supporting structure 1
11 112921002 240135 Y Je WihE tube 1
12 (20429001 202199 ME R clamp 6
13 [30112039 255006 il it 0il guard 1
14 [207S11007 7017 BEET M4X7.5 screw 2
15 [3012101500 [255007-91 [miyh 4 0oil distributor 1
16 [N01001 4821 BERF M4 nut 1
17 (30121022 240134 D4 X DEJHET tube 1
18 |W01001 303448 g 4 ring 1
19 (30121009 255010-91 Wiyl 0il distributor 1
20 120122033 2 washer 6
21 (30121022 240134 D4 X DEJHET tube 1
22 (30136005 200136 e Bk joint 1
23 1301530013 [200152 it R ET joint screw 2
24 130136003 255035-91 | Hil i & 2 3k pipe 1
25 1301530012 [255037 T IR ET screw 1
26 (30121022 240134 DAX D6 tube 1
27 (30136005 200136 Tk joint 1
28 1201530004  [200152 Iy AT joint screw 1
29 130129007 HE R 1
30 [20136007 T HE S YRR 2
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+J/\. HZREPHE (0il pump assemblies)
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+)\. HFEEZH il pump assemblies)
5 5 5 5 .
F-i;:.'_ Parﬁ':s?l\lo. Ref .?:i-.ql\lo B Description Nﬁzr
1 13012000100 [255040-91 [JHZE4H 1t oil pump assy 1
2 (30102031 255024 H ZE shaft 1
3 (30120004 255025 BT rotor 1
4 130120007 255026 E@hE1 rotor 1
5 (30120005 255027 MENES rotor 2
6 130120008 255028 TR 55 cover 1
7 1301520011  [7105 THZEMRET screw 2
8 [S05006 7026 B24AT M4 X 25 screw 2
9 130125003 255019 TH R WR worm wheel 1
10_|S10002 4514 BRE] M5X5 screw 2
11 |S05005 4501 PEET M5 X 14 screw 2
12 (301530014 JURiiL Al joint screw 1
13 130101023 255000 A 0il reservoir 1
14 [207S13002  |5138B HmEE] screw 1
15 120528014 202287A  |3E washer 1
16 [S05007 4504 B24]T M8 X 20 screw 5
17 130122025 255001 JH A % 3 T o ring 1
18 20736004 206233 JETH 28 filter element 1
19 [201S30030  |210200 JEH APk bracket/filter element 1
20 1001010 206431 O%UPE 38.7X3.55 o ring 1
21 1300140 210201-SD | JE V28 i cover 1
22 (504019 7021 BEAT M4 X 12 screw 3
23 (30131004 9A3002 P B filter seal 1
24 (30120002 JH R [F] 7E AR fixed plank 1

TE: R RIZHEACTR T I AN Y Bl A S0 4

37




FEHMEEEIRMYE (Silicon oil delice assemblies)

+7h.
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+h. FEHEEEIME (Silicon oil delice assemblies)

RS | pamns | szes - HE
Re: N Part No Ref. Part. No BHR Description Number
1 130101027 255013 NLUEH A H) 28 needle cooler (lower) 1
2 [S01027 7010 B2ET M3 X6 screw 2
3 130123012 255014 THAR felt 1
4 |W01001 303448 HIE 4 washer 1
5 [30121021 240117 D5X O TIHE tube 1
6 30127020 206115 HEEER bracket 1
7 [S01002 7019 I24T M4X6.5 screw 1
8 20123021 202175 TH 2 0il wick 1
9 (20429001 202199 WER#E (N clamp 2
10 {30101026 255015 R & silicone oil 1

reservoir (lower)
11 (30122026 255016 INERE cap 1
12 [S01005 7020 I24T M4X 10 screw 1
13 |30111070 207066-UD | BrEM& CBEED silicone oil 1
reservoir (upper)
14 130112040 207067-UD |fEuh & cap 1
15 |[P03008 206781 B 2X6 pin 2
16 (30123011 207068 L felt 1
17 [S16002 7009 1247 M3X4.5 screw 2
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~+. &ZEE4 (Lubricatrion assemblies)
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—+. &ZPE (Lubricatrion assemblies)

o = SEHS =
Fif ParT:Fs?l\lo. Ref. Part. No B Description N?r;:r
1 120131019 g Rod Cap 1
2 120131001 i Upper thread column 1
3 (20131020 S LRI IRET Screw 4
4 120131016 S 2R IR Thread spool tray bracket 1
5 (20131016 Sl n Thread spool tray bracket 1
6 1201516006 528 IR E A Thread guide hook nut 4
7 (20131018 o ZR IR Thread guide hook 5
8 (20131021 FEZENEAT Screw 2
9 (20131009 ! Clamp plate 1
10 1201516004 12 R} Nut 4
11 120131011 SRR Thread guide bar 1
12 (30113019 NS ALY Thread guide 4
13 120131017 2k 28 Thread spool tray bracket 1
14 120122049 [y = B Plate dog link washer 2
15120128025 TR Lower washer 2
16 1201516005 2R} Nut 1
17 120131004 2k 28 Thread spool tray bracket 1
18 120128018 | Washer 5
19 1201516004 ﬂ% Nut 4
20 120131007 o Spool tray 5
21 120131010 2 A Spool tray cushing 5
22 (20131006 SRS Spool pin 5
23 (20131008 Al e & Spool Cushion 5
24 120131004 2k 28 Thread spool tray bracket 1
25 1S04050 B24T M5X15 Screw 2
26 120131003 = Bushing 1
27 IN01030 EiE R} Nut 2
28 120131022 PR ERIRAT Screw 2
29 1201516004 m% Nut 4
30 20131015 Szl an Threadspooltray bracket 1
31 (3102403100 e B A Thread stand component 1
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—t—. HEBIERERE(0il plate assemblies)

0—3 3

T R RIZRHEACR S I AN Y B A S 1
42




—t—. HBIEHEEEHE il plate assemblies)
= = % = . . =

r:i:lf Paﬁ_l:s?l\lo. Ref.’l;——iT:Ft-.gl\lo L Description Nlﬁir
1120131028 JHA R AT [ Sk screw fixing head 4
2 120131029 TH B I R damping pad 4
3 (301530018 A AEARIRET bracket screw 4 4
4 130112198 AT 0il pan tray 2
5 1131222003 B AR anti vibration 8
6 20131027 FLAL AT screw 4
7 120131027 RS Washer 4
8 (30112041 B PR Chain baffie 2
9 (131038001 By PR 2N £ Anti vibration 4
10 [S01011 B2ET M5 X 10 4
11 |\ =0 Bedplate 1
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—+= . BiIFERH (specific parts)

Ve RURIZRME AR I AN Bl A S0 24

44



—t= . BiIETH1

4 (specific parts)

55 = B4 e =

T‘lf Parﬁ':s?l\lo. Ref .?a{i-.ql\lo L Description Nﬁber
1 [3113300200 R A IR AL electrical machine 1
2 13113000400 5 A A electrically controlled 1
3 (20131063 R R washer 1
4 1207511007 BZETM5 X 5. 5 screw 4
5 (21111018 ¥k ogo logo 1
6120711210 4k clip 4
7 1310s17001 BRET screw 2
8 (13113000300 LEDAT LED light 1
9 1S05004 BZ2ETM5 X 10 screw 4
10 1S05003 BEETM5 X 10 screw 1
11 [s05190 BRETM3x6 screw 1
12 1505003 BEETM5 X 35 screw 1
13 1S05003 BZETM5 X 35 screw 1
14 [WO1001 A washer 4
15 |S05068 B24T M5 X 20 2
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“+=. THZ%EHE (knife holder assemblies)
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_,:?i'E\ T2k (knife holder assemblies)
= ANFHTE B2 L
Ref. N II;\a:Jtﬁ;l-j Ref.?:ﬁ-.ql\lo B Description Nﬁir

1 [3011900300 DAL KR knife holder assembly 1
2 130109035 BN PPk bracket 1
3 [301s30044 YT IR ET screw 4
4 130212128 950 washer 1
5 1505047 EATM3X4 screw 1
6 |208s11009 B24TM3. 5X4 screw 1
7 130127053 L S spring 1
8 1s01031 BZETM4X4. 7 screw 1
9 [w01090 B washer 1
10 30112111 AT lever 1
11 1301520018 BEETM5 screw 2
12 (30105025 EHAR link 1
13 130112156 JEHR flat spring 1
14 30112157 bR washer 1
15 130112158 JEHR flat spring 1
16 130112159 JEHR flat spring 1
17 130109037 Y& upper knife lever 1
18 [30112091 e screw 1
19 [P01031 £53x5 screw 1
20 [s05217 7S UL IBETM3X3. 5|screw 1
21 (30128041 2 washer 1
22 130119010 Y17 upper knife 1
23 |s02027 BEETM2. 5X8 Screw 2
24 [s01112 B2ATM2X10 Screw 1
25 130109036 IR lower knife holder 1
26 (301530034 B24TM3X3. 5 Screw 1
27 130101140 Hih Screw 1
28 [207s17004 I2ETM2. 5X6 plug 2
29 (30119006 zh7) plug 1
30 [30112144 O washer 1
31 |s01012 BEETM2. 5X4 Screw 2
32 (30109032 St Screw 1
33 1301530033 BEETM5X6 Screw 2
34 [s01012 B2ATM2. 5X4 Screw 2
35 [w01012 2 washer 2
36 (30112113 SUES] thread takeup 1
37 [301s20030 o ZRMEET Screw 1
38 130113045 iof 2 thread takeup 1
39 (930100037  |350003 JIFEL TR cover 1
40 1301S11040  |7043 B24TM4X3. 5 screw 4
41 1930100038  [350004 R cover 1
42 (301520019 7096 IRET screw 2
43 120528006 240104 T washer 1
44 120728003 211301 i Ya spring washer 2
45 1205516004 4803 B2 nut 1
46 130127036 250010 JEHR flat spring 1
47 |S01021 7078 BEETM2. 5X3 screw 2
48 (20528018 240220 £ Y5 washer 1
49 130112152 e A=n\Yal washer 1
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+M. E5I4EE (knife holder assemblies)
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4P, EBIZER4E (knife holder assemblies)

R #E s4145 £ Description ni
No. Parts No. Ref.Part.No. Number
1 13101900100 AZIpaEER e knife holder assembly 1
2 31030005 FHL fd Ak 2 A solenoid assembly 1
3 |W02025 5 A B washer 2
4 |N01013 2 F nut 2
5 (30112118 JJ P22 3 AR install plat 1
6 [30112251 JJ R B AR plat 1
7 _IN01013 B2} nut 1
8 [S05114 PELT screw 1
9 [30127039 L spring 1
10 1301530036 PRET screw 1
11 |301S30037 BEET screw 1
12 130112120 JIZEIE R plat 1
13 1301520021 BEET screw 2
14 30112121 JIBET) R E R washer 2
15 [30112122 PR A7 A plat 1
16 [S01087 BREETM3. 5X4 screw 2
17 (30112123 YT TIE R — presser plat 1
18 130112124 FYI s JIE presser plat 1
19 [W01005 2 washer 1
20 [301S30038 BRET screw 1
21 (301530039 BRET screw 1
22 1301516014 LY B TS RE  [nut 1
23 (301520022 BRET screw 1
24 (30119008 AZIDAEIp] plat 1
25 (30119009 LI T thread wiper 1
26 _[S01088 JERE A SL B ETM2X3. 5|screw 4
27 130112125 JIR 2 38 AR install plat 1
28 [S01089 H2ATM4X5. 5 screw 2
29 31012014 AR install plat 1
30 [W01001 E29a0 washer 2
51 [S05304 T~ v 5 o AT screw 2
SM1/8” x44
32 301530041 BRET screw 2
33 |W01006 2953 washer 2
34 |S05304 WEET screw 2
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—t+Hh. $R&EHE (Dial line assemblies)
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—1+FH., 05EFEH (05 specific parts)

= = % = . . =
,;To-t; Paﬁ_l:s?l\lo. Ref .;:i{?t—.gl\lo L Description Nlﬁir
1 13101900200 PR 220 cable assembly 1
2 31030005 FHL fd Ak 2 A electromagnet assembly 1
3 30109088 7R mounting plate 1
4 |W02002 AL S spring washer 2
5 [N01013 BZREM3 nut 3
6 |S05032 N 7S AP R S R T screw 1
7 (30104070 Hi 4 crank 1
8 1301520055 P 2 #5555 M AR Al AV IR | screw 3
9 130105066 AT connecting rod 1
10 [N01001 2 REM4 nut 4
11 1207511020 BEET screw 2
12 [30109088 RN block 1
13 130126034 o rotating pin 1
14 [30102156 HH 4 crank 1
15 130104076 HH A7 crank 1
16 |W01048 E2Ya0 washer 2
17 [301520056 PRGBS IEFT IO IZE]  |screw 1
18 [W01049 o washer 1
19 130112203 R 2% cancel the piece 1
20 |W01050 HPE 3 washer 1
21 [S05047 EATM3x4 screw 1
22 [S01097 H2ETM2x2 screw 1
23 (30112204 LN leaf spring 1
24 (301501005 g screw 1
25 (30127061 Rk s B A3 spring 1
26 (413513003 AT screw 4
27 |W01051 HE 4 washer 4
28 [30112261 [i] 32 B fixed plate 1
29 (31012049 7R fixed plate 1
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Z+75. WEIPHUT (—) (solenoid assemblies)
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—t75. WEEEHUT (—) (solenoid assemblies)

F5 | pans | sxas ot i
Re: N Part No Ref. Part. No BHR Description Number
1 13101300800 [201068 RikemHHE tension 1
2 31013010 NSRS loose thread stand 1
/ |/ / / / /
4 (207511011 BEETMA X 12 screw 2
5 207811011 EETMAX 5. 5 screw 2
6 (31013022 Je ik eSid 4% loose |ine board 1
7 (31003005 E screw 1
8 [S04020 B24ET Nut 1
9 131013007 S URS A loose |ine board 1
10 [30127010 P = reset spring 1
11 [30113007 —FLiFZRAR thread guide 5
12 131013008 LN loose |ine board 1
13 30103041 206202 PEBE spacer 5
14 (3011301800 [254010A9U |iB4kA1 (38) tension spring 3

assemb |y (heavy)
15 (3011301700 |254010B9U |iA%Z2B{ () tension spring assembly 1
16 (3011301600 [25401009U |iB4kA1E (38) tengdsd W "G 1

assembly (light)
17 1301530010  [001817-2A |FeZ&4A HHI24F screw stud 1
18 (30128016 210319 SJesk B tension disc 2
19 30123029 NG5 Aa felt 1
20 (30111005 208450-UA [SEELIEFNE cup 1
21 130127011 301037 BEZ (58) spring (heavy) 3
22 (30111006 208448 EEIEEhE ratchet 1
23 (30111059 208447-UA [VEEIEFF nut 1
24 (30127012 201086 EEE () spr ing (medium) 1
25 130127013 201068 BEEZ (585) spring (light) 1
26 (207511007 B24T MAX 7.8 screw/zn|* 2
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—t+t. WEEPHUT (=) (solenoid assemblies)

T SRR I A B LA SO F A
54



—t+t. BEEHUT (=) (solenoid assemblies)

F5 | pans | sxas ot i
Re: N Part No Ref. Part. No BHR Description Number
1 [131412006 NS crank 1
2 130502018 A shaft 1
3 131412004 R thread 1
4 1131404002 A 42 Sl T AR crank 1
5 130129058 A2 thread releaser 6
6 |H05006 K# ring 2
7 131028003 & holder 1
8 131002007 PRLRAT shaft 1
9 1207514009 B2ETM3x3 screw 6
10 [S01007 W2ETMAx4 screw 5
11 [31009003 KAT 2k block 1
12 (31009002 ANFT Ee block 1
13 [S04020 WEAET screw 1
14 [31003005 HE spacer 1
15 (423520004 AT HEET screw 1
16 131404002 P25 ih AR crank 2
17 (31026003 L DAzE shaft pin 1
18 1301520030 IRET screw 2
19 (131412005 WA LRIEAT plate 1
20 [301S20014 AL IRET screw 1
21 [S05005 BEETM5 X 12 screw 1
22 1207S11007 BEETMA 7. 8 screw 1
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+I)\. BB EEEEYE (solenoid assemblies)
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—1+J)\. 0554 (05specific parts)

= =
5?‘73 pspe | ZENE o HE
ef. Ref. AR Description
Part No Number
No Part. no
1 [30212183 EHAR bed pin 1
2 [NO1012 M6 pin 2
3 1302520014 BEET screw 1
4 130105025 R bed pin 1
5 1301520030 BEET screw 1
6 (30104066 [&] 7 B Fixed block 1
7 130108004 $41E] plug 1
8 130102111 5 [7) il washer 1
9 [301S11023 REET screw 2
10 /30108006 EElic Retaining ring |
11 1201514002 H2ET screw 1
12 130112108 GElan sheet copper 1
13 [30130017 N magnetic iron 1
14 (30112182 JBRN 2 2 Bl bracket 1
15 (3111200200 HEAR 20 A dead plate 1
16 (30127058 LN cscrew 1
17 (30104006 RSN sticker 1
18 (31012071 e [ AT AT The reversing lever 1
19 1310520008 AL MRET screw 1
20 |S05068 PEETM5X20 screw 1
21 131012072 iR Pull 1
22 (31012077 e [e] 3 spacer 1
23 [207S11007 IZETM4X7. 8 screw 2
24 1207511007 BEETM4X7. 8 screw 1
25 (31012025 W22 5 e A stator 1
26 131012070 R dead plate 1
27 [S04010 PEETM4X5. 5 screw 4
28 114520005 BEET screw 1
29 130112185 [ 20 IR AR Dust depressor 1
30 (30122105 Bij 2 B Dust cover 1
31 [114S16008 W2 b nut 2
32 |WO01006 £ Yan gasket 1
33 [W02002 i gasket 1
34 130130046 FER RN Electromagnetic iron core 1
35 [11322008 TS cushioning 1
36 131030007 BY 28 HL G AR AE Electromagnet box shear 1
37 (3103000700 B 28 H RL kA Connect the wire 1
38 [13822010 FLRLER N T gasket 1
39 [302516010 BZ RS nut 1
40 [30112183 S stents 1
41 1207511007 IZETM4X7. 8 screw 2
42 130122108 Bij 2 B8 Dust cover 1
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~—t+h. SahET%ERHE (Pneumatic shear |ine unit)

=+, &EH (Pneumatic shear line unit) G>\
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—th. 23EHERH (23 specific parts)

Fg| ,smo | ZEHS
ANTFS .. HE
Ref. Ref. 2R Description
Part No Number
No Part. no
1 3013001900 S Bl BT 220 A Pneumatic shear unit 1
2 |so1011 BEET M5X 10 screw 1
3 [s05068 JEET M5X 20 screw 1
4 (31104001 AR (UTL) crank 1
5 131412006 W 2% #h AW crank 1
6 [S05005 BEATM5 X 12 screw 1
7 |131412007 WA LR FEFT plate 1
8 (206520004 AT RRETMA X 3. 7 screw 1
=4, W&k (Pneumatic shear line unit)
== SEMS ,
NFEGS .. HE
Ref.N Ref. 2R Description
Part No Number
o) Part. no
1 131030021 L e Electrical connection 1
2 30130026 L Electrical connection 1
3 13103001500 R 0 B Blowing unit 1
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=+. MIERHE (Accessories assemblies)
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=+1. MIEERE (Accessories assemblies)

= =
§? ®a#% SEMS o W
ef. Ref. 2R Description
Part No Number
No Part. no
1 120131037 HEA N 0oil container 1
2 (20131038 AN AR (M) oiler 1
3 120131039 i ~F 0il funnel 1
4 120131051 T tweezers 1
5 130131007 WS fAIRT (1. 5mm) allen key driver/l.5mm 1
6 120131046 WA AIRTF Cmm) allen key driver/2mm 1
7 130131010 NAAIRT (2.5mm)  |allen key driver/2. 5mm 1
8 30131012 WA AIRTF Smm) allen key driver/3mm 1
9 120131047 NIRRT (4nm) allen key driver/4mm 1
10 120131056 WA AIRTF (Smm) allen key driver/5mm 1
11 130131026 NIRRT (6mm) allen key driver6mm 1
12 (20731047 1822 7) (KD screwdriver (large) 1
13 [10131004 iRz J) (/N screwdriver (small) 1
1 20131044 ;ﬂﬁﬁﬁ% (1.5mmH |allen key driver/l.5mm )
7D
15 |S10005 B2ET M3 X3 screw 3
16 [30131018 B (JEEIK. DI%E  [chain 1
17 114131001 Pk = dust cover 1
18 [30117001 HLEF needle 4
19 120136001 JEMZE filter element 1
20 30131006 #F (8mm—10mm) wrench/ (8mm—10mm) 1
21 130131005 T (7mm—9mm) wrench/ (7mm—9mm) 1
22 3013001100 HIRE G #S (BIREH]) DI Special Part 1
23 1301511024 Tk SRR ET screw 2
24 |W01001 PB4 washer 2
25 (30112065 AR PR fabric guide 1
26 |30112066 2Rt fabric guide 1
27 1S01011 BEAT M5 X 10 screw 2
28 [W01009 HPE 5 washer 2
29 (30112064 o S22 bracket 1
30 [S01036 BEAT M3 X3 1
31 (30109020 ted iNa! fabric guide 1
32 [S01036 W2E] M3 X3 screw 1
33 [30109021 i A2 I3 fabric guide 1
34 |S01011 0844 1
35 [W01009 Eiah) 2
W4-0301 7 2544 & 55 (W8 PEVYUN 1
36 304252 31101005 v e o A 14ER
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=+=. Sa8EREE/Pneumatic shear line unit

-
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=+=. SzhigEBIEE/Pneumatic shear line unit

= e = ,
RTfﬂ.gN ~EfES /Rﬁ'ﬁ:? Z R Description Bk
o Part No Part. no Number
1 (3103001200 SR Pneumatic shear unit 1
2 13013001300 =L Gas joint 2
3 (30130002 S Air cylinder 1
4 1301516015 RERR Mounting plate 1
5 1301516015 125 Nut 1
6 |N04001 E=125 Flange nut 1
7 (30111151 2y SEZ e Plastic block 1
8 [S05019 9257 screw 2
9 |W02004 SREEEE] Spring washer 2
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